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H{7/5 8 Company information

FREE 1 B F IR 1B FR AT SUNWODA Electronic Co.,Ltd.
FYHEZXAEHEARLXEME 2 SE68 1. 2B ABKX. 2% DKX-9

an e

FAL B AT # Floor 1,A,B,D District of Floor 2 and Floor 3 to 9 of Comprehensive Building, No.2
Consignor Yihe Road, Shilong Community, Shiyan Street, Bao'an District, Shenzhen City,
Guangdong Province, P.R. China
13823288548 xiangjing@sunwoda.com www.sunwoda.com
RAEIS IR G R AT 575/~ F Sunwoda Electronic Co., Ltd. Sixth Branch
L o 2R R I TT O B T X A B AT TE R AR BR 15 [RGB SCIC AR AR AL Northeast of
EFERAL Intersection of Keyu Road and Tongguan Road, Gongming Street, Guangming New
Manufacturer District, Shenzhen City, Guangdong Province,P.R.China
13823288548 xiangjing@sunwoda.com www.sunwoda.com
o PRI 3 72 R R A R A 7 Shenzhen Precise Testing Technology Co ..Ltd
fﬂ'%{ﬁﬂi SRYNT 5 22 X A7 4 T AT e K R B BRI Tolle) X ) B 1 H R C X/
est lal
0755-23406061 gongming@ptl-global.com www.ptl-global.com
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4l Rechargeable Li-ion B
Name Brand
Polymer Battery
BE JE 4G I
Type L Original tested type ;
PR ELEE (V) 3.85 AR/ER (Rated) 4306mAh 16.58Wh
Nominal voltage - j Capacity/energy (Typical) 4350mAh 16.74Wh
= T 70 AL A VI AL AL o
Desﬁ?stion Rechargeable Li-polymer J[r% :oigﬁi /
P single cell battery
JRE (kg) 0.0574 SR S YRR /7 Black
Mass ) Appearance plastic film shell
W& 15 B Test information
IS TR MR 5 H
- -08-24
Original test report No. A Date of test report TR
AR B E GRIGRARAETMT) % 38.3 § UNITED Ty
g /SG/AC.10/11/Rev.7
Test standard NATIONS Manual of Tests and Criteria 38.3 S 8 <
T.1 AR ~ T.2 i FE K N
Altitude simulation At Passed Thermal test 2 Passed
T.3 #RBIR " T4 R it A
Vibration A% Passed ok &1% Passed
T.5 S &R B A T.6 H /5 i
Passed
External short circuit & Passed Crush erfit Passe
T.7 TERE N T.8 S& I T S
Overcharge B Passed Forced discharge & Passed
38.33 () / 38.3.3 (g) /
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i WERE SRR EBREE (REASRETIT) ST/SG/AC.10/11/Rev.7 38.3 FRHEE K. The
Cor;SIusion tested samples meet the requirements of test items of the UNITED NATIONS Manual of
Tests and Criteria ST/SG/AC.10/11/Rev.7 38.3
2 /
Remark
%4 Signature v % E2 RS
ER % Title Issued da
BIL= TFEIT Vice chief engineer
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